Sumo User Manual

BY

PROCESS MODELING

Dynamita, www.dynamita.com, Sigale, France



http://www.dynamita.com/

Sumo is a third generation wastewater process simulation software. It was put together by a dedicated team
with professionalism and thousands of days of tender loving care. Enjoy, and please let us know if you find
somewhere it is coming short of your expectations. We will do our best to improve it.

Imre Takdcs, on behalf of the whole Dynamita team

Sigale-Toulouse-Budapest-Toronto-Innsbruck

info@dynamita.com

support@dynamita.com



mailto:info@dynamita.com
mailto:support@dynamita.com

Table of Contents

Table of Contents

TabIE OF CONTENTS ...ttt et e sa e st e e s bt e s bee e st e e sabeesabeeesmbeesabeeebeeesneeesabeesaneeanns 3
[...]
[ ][ Q| |Veisbles ~| FE Resus|HE Activebiomess anduptoke otes [t MLSS|b EffuentN|@ Nfroctions [l COD&BODS |3 Fiow|® Ammoniamess flow [FFF Blower variables| ¥
Sumo > Plant > Blower energy calculator Blower enerc
[Name prerived Uit
1 Blower variables
ir flow at NTP conditions 5659.61 m3gas h-1at NTP
Pipes
Othervariables [Total air flow at operating conditions 579340 m3gas h-1
|Static pressure difference 47072 Pa
Parameters
IDynamic pressure drop 11000.00 Pa
[Pressurediference at operatingpoimt_| 53072 B
[Preumatic pover demand 7861 o
[tectrc power demand 10 o
Simulation finished in 0 hours 0 minutes and 0.3 seconds Sumol  Fixed off-gas pH Off Precipitation disabled [2] Zoom: 120% v
Figure 94 — Adding blower variables table in the Output setup
2 Sumo - Unnamed_plant (unsaved) _ x

File Edit View Options Advanced Help

\ W
[@> CONFIGURE >> MODEL SETUP > PLANTWIDE SETUP > INPUT SETUP OUTPUT SETUP SIMULATE } S_U_g_n
o0 .
O~
@ Addtable [; $ LE @ f(ll) E MLSS control by WAS MA Ammonia e

= W 7

[ Adaxy chan

Primary Clarifier Reactor 1 Reactor 2 Clarifier
Influent N Effluent
. Add piechart e 4 L
® |
[ully Addborchart
B AddSankey
mary Sludge
v
< A
Q| [Varisbles | [HE Results [Bf Active biomass and uptake rates | MLSS |l EfflventN |@ Nfroctions [uw COD&BODS | 3 Flow| ® Ammoniamass flow |F Blowervariables [ Cost of plant operation] ¥
Sumo > Plant > Costcenter [Name Cost center Unit
& Costetenteperstion . [Totalcost of plant operstion forthe simulation period 070 USD
s plont OPEX basedon d 070 KUSD.6-1
5 Income of plant operation
= Eletisitycosof ot cpartion [Average weekly plant OPEX cost for plant based on the simulstion period s KUSD w1
5 Electicity incomeof plntcporton plant OPEX cost for plant based on the simulstion period 21 KUSD mon1
5 et lcticty costof lntoperaion [Average yearly plont OPEX cost fo plant based on the simulation period 257 WSy
£ Consumer categories specific power consumpion
£ Pure gos generation cost
£ Addionlwater and steam consumption cost
£ Polymer dosage cost
£ Carbon dosage cost
5 Metol dosage cost
5 Chemical dossge cost
5 Disposal cost
£ Product sale income v
Simulation finished in 0 hours 0 minutes and 0.3 seconds Sumo1 Fixed off-gas pHOff Precipitation disabled [Z] Zoom: 120% v

Figure 95 — Adding plant operation cost table in the Output setup

On the Simulate tab, after running a 30-day simulation from steady-state, you can review the energy and cost
related information calculated by the model for this period. For example, it can be seen that most of the energy
demand in this simple tutorial example comes from the electricity consumption of the biological treatment (Figure
99); basically aeration and mixing (Figure 97).

You can add various other energy and cost related outputs to analyze the performance of the plant in more detail,
as well as extend the blower/pump models by specifying and calibrating the more detailed model options.

71/90



6 Energy and cost calculations

&2 Sumo - Unnamed_plant

File Edit View Options Advanced Help

{@» CONFIGURE >> MODEL SETUP >> PLANTWIDE SETUP >> INPUT SETUP >> OUTPUT SETUP >m
Steady Dynamic E
» o % $ [k @ fo LSS control by WAS
Start

O / L

MA Ammonia

Primary Clarifier Reactor 1 Reactor 2

Clarifier

Accurate Influent Effluent

Stopime:  [30 days v

Data interval hours v mary Sludge

5
) sove plnt coniions v siage
rh'fl‘ Load plant condit v hd
plant conditions
v o< >Al
Summer| Winter |+ | [<Juptakermtes |1 MisS|i. EffuentN|@ Niractions | COD&BODS |3 Fiow|» Ammoniamassfiow |ff Blowervariabies [ Costof antoperation |@ Energy consumer groups] @ _Energy consumer categories
Flow rateInfluent) W WMechanics! trestment electric energy consumption (Energy center) (kWh) A
m3d v

Biological treatment electric energy consumption (Energy center) (kWh)
Total chemical axygen demand(infiuent)
5000

electric )
gCoDim3 = u 9 ! 9y ) (kWh)
[l Periphery units energy consumption (Energy center) (kWh)
Temperatureinfiuent)
20 ® v

I Energy center specified units energy consumption (Energy center) (KWh)

Simulation finished in 0 hours 0 minutes and 5.1 seconds Sumol Fixed off-gas pH Off Precipitation disabled [] Zoom: 120% L

Figure 96 — Simulation results regarding the relative share of energy consumer groups

2 Sumo - Unnamed_plant

File Edit View Options Advanced Help

[@ >> CONFIGURE >> MODEL SETUP >> PLANTWIDE SETUP >> INPUT SETUP >> OUTPUT SETUP >m
Steady Dynamic
- % $ @ ﬁﬂ) Q LSS control by WAS
» Start R

[ / I

MA Ammonia

Primary Clarifier Reactor 1 Reactor 2

Clarifier
Accurate Influent Effluent
O~
T
Stoptme: (30 days <
Datainterval: [1 hours <
5
57 sove pant coniions v stage
5 v v
Load plant conditons
v o< >
Summer| Winter |- | [<luptakermtes |1 MisS |1 EffuentN|@ Niractions | COD&BODS |3 Fiow|» Ammoniamassfiow |ff Blowervariavies [Hf Costof pantoperation |@ ay groups | @ Energy des|
Flow rate(Influent) M Screen electric energy consumption (Energy center) (kWh) A
=i - Grit chamber electric energy consumption (Energy center) (kWh)
Tochanca oygn gt I Gresse trap lectic energy consumpion (Enery center) (kW)
9GO0/ Il Primary settling electiic energy consumption (Energy center) (kWWh)
Tempersture(nfivent)
220 @ >

Mixing electric energy consumption (Eneray center) (kWWh)

I Pumping slectic energy consumption (Energy center) (<Wh)

I Ventilation energy consumption (Energy center) (kWWh)

I Water supply energy consumption (Energy center) (kKWh)

I Miscellaneous energy consumption (Energy center) (kWh)

I Other variable energy consuption (Energy center) (kWh)

[71 B Additional fived cther nery cancumntion (Fnermy center) (W)

Simulation finished in 0 hours 0 minutes and 5.1 seconds Sumol Fixed off-gas pH Off Precipitation disabled [] Zoom: 120% v

Figure 97 — Simulation results regarding the relative share of energy consumer categories

The usage of energy units associated with sidestream treatment (biogas tank, CHP unit, flare) is demonstrated by
three of the factory examples: Tutorial Plant 2 with energy, AB plant with energy, UASB plant with energy.

72/90



7 Examples

7 Examples

In this chapter, the built-in example configurations are presented covering various process technologies. These
examples can be selected from the Welcome Screen, as well as from the Help menu. They are located in the install
directory.

7.1 Tutorial plant

This is the example layout used in this manual.

Primary clarifier Reactorl Reactor2 Clarifier

Effluent
=, . . . .

Influent

J V@slage
v

v
Figure 98 - The ‘Tutorial plant’ example layout

7.2 Tutorial plant 2

Tutorial Plant 2 is the extended configuration of Tutorial plant, including mesophilic digestion. Off-gas and pH
calculations are turned on.

Primary Anoxic reactar Aerobic reactor Clarifier

Influent 1 Effluent
- = - -
B B s
WAS pump
=

Primary thickener
I T

Digester

Thickener

_|‘F

Dewatefing

-"L-.. astage
> WE o’

Figure 99 - The ‘Tutorial Plant 2’ configuration

73/90



7 Examples

7.3 Tutorial plant 2 with energy

Tutorial Plant 2 with energy calculations turned on.

Flare

Primary Anoxic reactor Aerobic reactor Clarifiar
Influent I 3 Effluent
m_._ N e . e, -, -K’E
© B e Gastank
WAS pump cHP
—

Primary thickanar l

I T
=
Blower energy calculator @ Digestey
& 3.
Thickenar

L
Wate

®
Des ing
Wastzge

o ANWo——)

_—

Figure 100 - The ‘Tutorial Plant 2 with energy’ configuration

7.4 Tutorial plant 3

Tutorial plant 3 is the extended version of Tutorial plant 2 with sidestream treatment (nitritation and denitritation).

This configuration is simulated using the two-step nitrification/denitrification model with Sulfur (Sumo2S). Off-gas,
pH and precipitation calculations are turned on.

Primary l Anaxic reactor Aerchic reactor Clarifier
1
=

Influent I Effluent

WAS pump
«

Caustic l Denitritation Nitritation Sidestre§m recirc.
Primary thickener] =. . .
H I I—B_"’- "-l:) alnl. AN =
arbon

Digester

\Wastage

Figure 101 - The ‘Tutorial plant 3’ configuration

74/90



7 Examples

7.5 Tutorial plant 4

Tutorial plant 4 is the extended version of Tutorial plant 2 with a different sidestream treatment (partial nitritation
and anammox). This configuration is simulated using the two-step nitrification/denitrification model. Off-gas, pH
and precipitation calculations are turned on.

-
Influent .
"
L

N
——

ristion Anammex ‘Sisestream clarfier
A
=

et 2 - -
T
ot
S

Figure 102 - The ‘Tutorial plant 4’ configuration
7.6 A20 plant

A20 configuration with one-step nitrification/denitrification model.

Primary clarifier Anaerabic reactor Anoxic reactor Aerabic reactor Clarifier
Influent

Effluent

| 4

WAS pump

Figure 103 - The ‘A20 plant’ example layout
7.7 A20 with P recovery and energy

This layout is the extended version of the A20 configuration with primary sludge fermentation, digestion and P

recovery (struvite precipitation). Off-gas, pH and precipitation calculations, as well as energy calculations, are
turned on.

‘Anaerobic reactor ‘Anoxic reactor Aerobic reactor
L. .. .
3

Blower energy caleulat

1 3%

WAS pump
<

_"|.L

@

Thickener

Sife flow divider U& - P relezse Thickening
®

[}
Dewatering
\ Biosolids

s gl W)
s L o~
Mg(OH)2
n f
\') ’ L
\

Figure 104 — The ‘A20 with P recovery and energy’ configuration

75/90



7 Examples

7.8 ABplant

This layout features an adsorption/bio-oxidation process configuration, known for enhanced carbon capture.

Astage Asettler
Influent Bipass

B Clarifier

® ;
e Thickener
Digester
I
=
Dewiatering
’r %,amed sludge
- M

Figure 105 - The ‘AB plant’ configuration
7.9 AB plant with energy

AB plant with energy calculations turned on.

Astage Asetier g1 B2 B3 B Clarifier
Influent . B‘?ss R J_ Effluent
we = E;;-I' = BE: -. Flare
AWAS
5 - Gastank
asten
8 S
Blower energy calculataf e ) Thickener CHF
’l - P— l 3 $
Dewatering
Blawer energy calculafor2 “n.,_

-5

Figure 106 - The ‘AB plant with energy’ configuration
7.10 BAF plant

This layout features a treatment plant configuration employing upflow biological aerated filters.

Repurn pump2 Disc filter
BAF2

Effluent
Refurn pump 3t e = CIE 0 )
BAF1

[
Primary ‘ -~

E 0

Influent

- i
Thickener

—

£«

Figure 107 - The ‘BAF plant’ configuration

76/90



7 Examples

7.11 HPO configuration

This plant demonstrates the application of high purity oxygen to intensify biological wastewater treatment.

HPO Clarifier

Primary effluent “ Effluent
—
WAS (Cc)
-
dge
v

Figure 108 - The ‘HPO’ configuration
7.12 Hydraulic SRT

This plant is a demonstration of hydraulic SRT control. The wastage is removed from the reactor itself, and SRT
(irrespective of the MLSS content) will be V/Quwas. Since the reactor volume is 10,000 m3, 3000 m3/d wastage will
result in 3.3 d of SRT and loss of nitrification at 12°C.

Wastage
”~
CSTR WRS pump Clarifier
Influent Effluent
=
=~
Figure 109 - The ‘Hydraulic SRT’ configuration
7.13 MLE configuration
Modified Ludzack-Ettinger configuration with one-step nitrification/denitrification.
MUR pump
— Primary clarifier . Anoxic reactor Aerobic reactor - = Clarifier Eiuent
[@ = I ot - c. i
]
‘WAS pump
«
iﬂnge
v

Figure 110 — The ‘MLE’ configuration

77/90



7 Examples

7.14 MLE with energy

This layout is the MLE configuration extended with energy calculations.

MISR pump
Primary clarifier Anoxic reactor Aerobic reactor Clarifier
Influent I Effluent
. = —
-
® S
e 3 3
WAS pump
ima ry sludge &~
g «ft
stage
v

Blowsg energy calculator
-
_F

Figure 111 — The ‘MLE with energy’ configuration
7.15 MLE with MBBR

This layout has two parallel MLE trains with wintertime influent to demonstrate the benefits of upgrading the
aerobic reactor with media for enhanced N removal.

=

pump

Anaxic rezctor

Agrobic reactor J Clarifier
d Effluent
- " .
= - T g I.__om

VIAS pump
<

Primary clarifier

Influent T blwdlwder

L

stage
mary sludge

(o=
(o

MUR pump2

MBBR - Clarifier2
% = Effluent (MBER train)
— . 25 C’%
ST - H.al
3

WAS pump2
.

\stage?

v

Figure 112 — The ‘MLE with MBBR’ configuration

78/90



7 Examples

7.16 MLE with MBR and chemical P removal

This layout is the extended version of the MLE configuration with chemical P removal, using aerated membrane
bioreactor as phase separator.

Iron dose DA-OP_Eft

7

3

=
ke
o
c
2
b

Primary clarifier Anoxic reactor Aeraobic reactor
Influent - MER Effluent

DA-Amm_Eff

WAS pump DeOx ﬂf“t
—

stage

v

Figure 113 — The ‘MLE with MBR and chemical P removal’ configuration

7.17 Bardenpho

Five-stage Bardenpho configuration with one-step nitrification/denitrification model.

MLR pump

Primary Anaerobic reactor l Anoxic reactor Aerobic reactor - Anaxic reactor? Aerobic reactor2 Clarifier
Influent N * Effluent
Do = N o e — E -, .
E ' 3 E. 3

WAS pump
P

mary sludge

v

I,
lts‘aqe

v
Figure 114 — The ‘Bardenpho’ configuration

7.18 Oxidation ditch

Oxidation ditch example with surface aeration. The ditch is essentially a flow loop and the incoming flow must
leave so the outgoing flow must exactly match the influent. The solution to do this in a model is to force the internal
flow loop and the rest of the flow overflows to the clarifier. The flow forcing pump does the internal ‘recirculation’
in the oxidation ditch, while the overflow port automatically equals the input flow rate to the ditch.

To calculate the internal flow (which is usually 50-100 times the influent flow) one needs to multiply the forward
linear velocity (usually 0.3-0.6 m/s or 1-2 ft/s) in the ditch with the cross sectional area, which will give a m3/d or
MGD flow value. This is the value that should be set in the pump.

Zone 1 aerated Zone 2 Zone 3 Zone 4 Zone 5

Flow forcing

Influent
- - -

Clarifier

Effluent

Zone 10 Zone 9 Zone 8 Zone 7 Zone 6 aerated

WAS pump
<

ism ge

Figure 115 — The ‘Oxidation ditch’ configuration

79/90



7 Examples

The Oxidation ditch can be considered ideally mixed as a CSTR for all variables except DO. See the DO profile of
the Oxidation ditch on Figure 116.

3 Sumo - Oxidation ditch

File Edit View Options Advanced Help

{@» CONFIGURE >> MODEL SETUP > PLANTWIDE SETUP > INPUT SETUP > OUTPUT SETUP >m sugn

~smenaIZ T 2= 3

O Steady-state start

Fast Accurate Influent
O Reset
[ ED

Stoptime:  [1 days v
WAS pump
Datainterval: [1 hours <

;‘-'1 Save plant conditions
henge

5
Load plant conditions v

- v < >
B Frequently used variables |'[1T Mass flows |l EffluentN | Effluent P |Lax DO profile|ls MLSS profile |Las  NOx profile \M‘ Active biomass |l Biomass profile.

Y

M Dissolved oxygen (02) (g O2/m:

» < [ B«

I
Zone 1 aerated Zone2 Zone3 ! Zone4 ' Zone§ " Zone 6 serated Zone 7 ' Zone8 ! Zone9 ! Zone 10 !

Ready for simulation Sumol Fixed off-gas pH Off Precipitation disabled [] Zoom: 90% L

Figure 116 — Oxygen profile along the Oxidation ditch

7.19 SBR plant

Sequencing batch reactor example with one-step nitrification/denitrification.

Influent ® Effluent

Figure 117 - The ‘SBR plant’ example layout.

80/90



7 Examples

7.20 Trickling filter configuration

Simple trickling filter plant example with biofilm model.

Primary clarifier

Influent

- —
Tricing filter

Effluent

Figure 118 - The ‘Trickling filter’ example layout.

7.21 THP plant

UCT plant with THP sludge pretreatment stage before digestion. Off-gas and pH calculations are turned on.

AAAO pump 1Rfpum
Primary clarfier Ansercbic reactar rrp— NS [ — " Clarfier

i Efflusnt
= — ] = . d . =3
= B . =3 e o, - .
WAS pump
<
Primary thickener
Water Digaster Cantrate

=4 I—ﬂ

Figure 119 — The ‘THP plant’ configuration

81/90



7 Examples
7.22 UASB plant with energy

This example layout features a plant with upflow anaerobic sludge blanket reactor with post-aeration and energy
calculations turned on.

Gas holder 8

CHP

S
n:ﬂ'—-c:”n

Caustic e Reirculztion Post-geration tank
- Effluent
o -
Screen Sand trap Acidification tank Mixing tank
Influent
= PO IV—
- . =
W-O.-—bﬂ- .- =3 =3
Blower energy| calculator
L
Dewatgring
‘:
—
o
it iestage
’
v v

Figure 120 — The ‘UASB plant with energy’ configuration
7.23 Four lagoons in series

This example demonstrates the long-term behavior of aerated facultative lagoons.

Influent Pond Pond2 Pond3 Pond4 Effluent

Figure 121 — The ‘Four lagoons in series’ configuration